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ITD-829   12-97  W
REPORT OF TESTS ON LIQUID ASPHALTS/ASPHALT CEMENT
Lab No.


Sample of  _____________________________________________________________
Job Order No.


Key No. ______________  Project No. _______________________________________
County  


Identification No.  ________________________________________________________
Sampled From


Sampled On  _______________   By _____________________   For  ______________
Date Received  


Refinery ____________________________________________
Delivery Ticket No.  


Supplier ____________________________________________
Quantity Represented 


Contract Item No. _________________________________   Field Test (Idaho T-99) Positive or Negative


TEST RESULTS






TESTS
Original Sample
Distillation Residue
Thin Film Residue
Specifications






Minimum
Maximum

Penetration at 77oF., 100 Grams, 5 Sec.






% of Original Penetration at 77oF., _____%






Kinematic Viscosity at 140oF., cSt.






Kinematic Viscosity at 275oF., cSt.






Absolute Viscosity at 140oF., 30 cm Hg., P






Flash Point, C.O.C., T.O.C., P.M.C.C., oF.






Specific Gravity 77o/77oF.






Solubility in C2HC13 (Tricholorethylene)






Spot Test, 35% Xylene in Heptane






Ductility at 77oF., 5 cm/min.






Loss on Heating, 325oF., 50 Grams 5 hrs. %






Float Test at 122oF., Seconds






Softening Point, oF.






Asphalt Residue of 100 Pen. % by Weight






Anti-Strip Additive
 FORMCHECKBOX 
 Positive
or
 FORMCHECKBOX 
 Negative

Distillation to 680oF., I.B.P. _____________

Specifications


Percent of Total to 680 oF.

Minimum
Maximum


To
37o4F.

%






437oF.

%





To
500oF.

%






600oF.

%





To
680oF.

100
%





Residue

%












REMARKS
________________________________________________________________________________________


__________________________________________________________________________________________________

Materials as represented is:
 FORMCHECKBOX 
 Acceptable
 FORMCHECKBOX 
 Subject to Rejection
 FORMCHECKBOX 
 For Information Only

This report covers only material as represented by the sample submitted and does not necessarily cover all material from this source.

____________________
_____________________
________________________________, P.E.

Date Tested
Date Mailed
Materials Engineer







